
 

  

ENVIRO INFRA ENGINEERS 
LIMITED 

IPO NOTE 
November, 2024 



   

 

 
 

For additional information & risk factors please refer to the Red Herring Prospectus - 1 -
  

ISSUE HIGHLIGHTS 

❑ The Company was originally incorporated as ‘Enviro Infra Engineers Pvt. Ltd’ at 
Delhi, on June 19, 2009. On April 1, 2010, the Company took over the business 
of partnership firm, M/s Enviro Engineers. Consequently, on conversion to a 
public company, the name was changed to ‘Enviro Infra Engineers Limited’, on 
August 8, 2022. 

❑ The company is in the business of designing, construction, operation and 
maintenance of Water and Wastewater Treatment Plants (WWTPs) and Water 
Supply Scheme Projects (WSSPs) for government authorities/bodies. 
[...]
Bangalore Water Supply & Sewerage Board 15-03-2024 - 46.30 7 - - 46.30 

Gujarat Industrial Development Corporation Vapi 09-10-2023 19-10-2023 109.34 1 18-01-2025 38.07 71.27 

Municipal Corporation - Jaipur Heritage 06-10-2023 07-10-2023 75.09 15 06-10-2025 0.11 74.98 

Rajasthan urban drinking water sewerage & infra. 
corp. 06-10-2023 06-10-2023 169.80 10 05-10-2025 1.40 168.40 

Municipal Corporation - Jaipur Heritage 06-10-2023 08-10-2023 167.64 15 07-10-2025 26.77 140.87 

Municipal Corporation Jodhpur North & South 18-07-2023 21-08-2023 74.70 10 20-08-2025 6.90 67.80 

Municipal Corporation Jodhpur South 11-07-2023 21-08-2023 153.52 10 20-08-2025 21.38 132.14 

Nava Raipur Development Vikas Pradikharan 22-12-2022 01-01-2023 33.97 4 31-12-2024 32.92 1.0516 

Delhi Jal Board 28-10-2022 05-01-2023 50.99 12 04-05-2024 31.30 19.69 

Delhi Jal Board 28-10-2022 02-01-2023 22.00 12 02-10-2024 1.162 20.83 

Delhi Jal Board 26-10-2022 27-06-2024 19.94 12 27-06-2025 - 19.94 

Madhya Pradesh Jal Nigam Maryadit 10-08-2022 31-08-2022 254.29 10 31-12-2024 121.31 132.98 

Madhya Pradesh Jal Nigam Maryadit 10-08-2022 31-08-2022 219.14 10 31-12-2024 90.05 129.09 

Karnataka Urban Water Supply & Drainage Board  22-06-2016 13-07-2016 8.30 - NA* 4.64 3.6573 

Total   1,423.04   376.00 1,047.04 
Source: RHP 



   

 

 
 

For additional information & risk factors please refer to the Red Herring Prospectus - 6 -
  

Ongoing Joint Venture EPC Projects          (₹ In Cr) 

Name of the JV and name of government entity 
Date of 
Award 

Commence-
ment Date 

Project 
Value 
(excl. 
O&M) 

 O&M 
Period 
(yrs) 

Estimated 
Completion  

Work done 
(₹ Cr) 

Order 
book 
 (₹ Cr) 

Enviro Infra Engineers Ltd. – Bhugan Infracon Pvt. 
Ltd. JV -- Jharkhand Urban Infrastructure Dev. Co 

22-Nov-23 27-Dec-23 164.76 15 26-Mar-26 26.23 138.53 

Enviro Infra Engineers Ltd. MTS JV -- UP Jal Nigam 
(Rural) 

06-Nov-23 07-Mar-24 102.03 15 06-Dec-25 0.36 101.66 

Enviro Infra Engineers Pvt. Ltd. Delhi & Bhugan 
Infracon Pvt. Ltd. Ahmedabad -- Madhya Pradesh 
Jal Nigam 

10-Aug-22 31-Aug-22 412.53 10 31-Dec-24 146.69 265.84 

Enviro Infra Engineers Pvt. Ltd. Delhi & Bhugan 
Infracon Pvt. Ltd. Ahmedabad -- Madhya Pradesh 
Jal Nigam 

10-Aug-22 31-Aug-22 301.55 10 31-Dec-24 186.26 115.28 

Enviro Infra Engineers Pvt. Ltd. Delhi & Bhugan 
Infracon Pvt. Ltd. Ahmedabad -- Madhya Pradesh 
Jal Nigam 

10-Aug-22 31-Aug-22 295.71 10 31-Dec-24 252.48 43.23 

Total   1,276.57   612.03 664.54 

Source: RHP 

Ongoing HAM Project of Subsidiary         (₹ In Cr) 

Name of the subsidiary & Name of govt. entity 
Date of 
Award 

Commence-
ment Date 

Project 
Value 
(excl. 
O&M) 

 O&M 
Period 
(yrs) 

Estimated 
Completion  

Work done 
(₹ Cr) 

Order 
book 
 (₹ Cr) 

EIEL Mathura Infra Engineers Pvt. Ltd -- UP Jal 
Nigam 

27-Sep-23  -  194.70  15  -  -  194.70  

Source: RHP 

As of June 30, 2024, the company’s Order Book includes 21 WWTPs and WSSPs with aggregate value of ₹ 1,906.28 Cr out of 
which the Company is handling15 projects individually, 1 project through Subsidiaries of the Company and 5 projects through 
Joint Ventures of the Company.  

The company’s O&M Order Book presently has 40 projects of an aggregate value of ₹ 753.97 Cr having a term from 1 year to 
15 years out of which operation and maintenance activities of 16 projects is ongoing. 

Value of the projects awarded to the Company         (₹ In Cr) 
Particulars 
  

For 3 months ended 
June 30th ,2024 

As at March 31st, 

FY2024 FY2023 FY2022 

Number of Projects - 11 9 4 

Value of Projects (Excluding O&M) ₹ Cr - 1,275.90 1,610.11 273.80 
Source: RHP 

REVENUE BREAKUP – PROJECTS         (₹ IN CR) 

Particulars 
  

For 3 months ended As at March 31st, 

June 30th ,2024 FY2024 FY2023 FY2022 

Revenue 
(₹ Cr) 

% Revenue 
(₹ Cr) 

% Revenue 
(₹ Cr) 

% Revenue 
(₹ Cr) 

% 

Projects         

WWTPs 78.42 38.22% 202.96 27.84% 233.78 69.15% 204.81 91.63% 

WSSPs 119.98 58.48% 496.70 68.15% 86.83 25.68% - 0.00% 

O&M 6.78 3.30% 29.26 4.01% 17.49 5.17% 18.72 8.37% 

Total Revenues from Operations 205.18 100.00% 728.92 100.00% 338.10 100.00% 223.53 100.00% 
Source: RHP; % = % of Revenue from Operations 

REVENUE BREAKUP - GEOGRAPHY WISE         (₹ IN CR) 
Particulars 
  

For 3 months ended 
June 30th ,2024 

As at March 31st, 

FY2024 FY2023 FY2022 

Chhattisgarh                  0.22                 19.61                 13.91                 59.08  

Delhi                   0.16                 25.35                   2.11                      -    

Gujarat                 23.57                 39.77                 34.11                 22.39  

Haryana                   3.43                 13.86                 45.06                 45.43  

Karnataka                      -                        -                     0.11                      -    

Madhya Pradesh               119.98               501.24                 86.83                      -    

Punjab                   1.00                   3.28                 13.38                 37.52  

Rajasthan                 38.64                 20.99                 16.03                 41.49  

Uttar Pradesh                 11.23                 89.26               126.57                 17.60  



   

 

 
 

For additional information & risk factors please refer to the Red Herring Prospectus - 7 -
  

Particulars 
  

For 3 months ended 
June 30th ,2024 

As at March 31st, 

FY2024 FY2023 FY2022 

Jharkhand                   6.95                 15.55                      -                        -    

Total Revenues from Operations              205.18               728.92               338.10               223.53  
Source: RHP 

REVENUE BREAKUP – CLIENT TYPE          (₹ IN CR) 

Particulars 
For 3 months ended As at March 31st, 

June 30th ,2024 FY2024 FY2023 FY2022 

Government               205.15               728.92               338.10               222.68  

Private                   0.03   -    -                    0.84  

Total Revenues from Operations              205.18               728.92               338.10               223.53  
Source: RHP 

REVENUE CONTRIBUTION FROM EPC, HAM AND O&M PROJECTS        (₹ IN CR) 

Particulars 

For 3 months ended As at March 31st, 

June 30th ,2024 FY2024 FY2023 FY2022 

Revenue (₹ Cr) Revenue (₹ Cr) Revenue (₹ Cr) Revenue (₹ Cr) 

EPC  198.40 628.41 216.09 204.81 

HAM  -  71.24 104.52 -  

O&M  6.7821 29.26 17.49 18.72 

Total Revenues from Operations 205.18 728.92 338.10 223.53 
Source: RHP 

 

COMPETITIVE STRENGTHS 
 

• In house designing, engineering and execution team 
 
The company has been focusing on design capabilities for complex and critical projects such as process description, process 
calculations, hydraulic calculations, design codes and standards, master drawing schedule, drainage design, STP facilities 
layout, process flow diagram, hydraulic flow diagram, mass balance diagram, process & instrumentation diagram, tentative 
single line diagram and electrical load list. This capability enables the company to correctly bid with project specifications and 
provide quality services in a timely and cost-effective manner. 
 
The company offers a diverse range of design and engineering capabilities for designing of STPs based on various technologies, 
i.e. Upflow Anaerobic Sludge Blanket Reactor (UASB), Activated Sludge Process (ASP), Moving Bed Biological Reactor (MBBR), 
along with BNR removal. For CETPs, the company has diverse capabilities to offer tailor made solutions to meet the challenges 
due to extreme changes in influent characteristics from varied industries from one CETP to another, along with tertiary 
treatment based on the characteristics at inlet to tertiary treatment units and ultimate design requirements for reuse of 
tertiary treated water. Besides this, the company provides tailor-made solutions for WWTPs and WSSPs. 
 
The company’s engineering expertise and technology driven processes has enabled it to deliver on the projects in accordance 
with the designs and specifications of the particular project whether it’s a WWTP or WSSP. The company’s in-house 
engineering and design team of 180 engineers have the necessary skills and expertise in preparing detailed architectural and 
/ or structural designs based on the conceptual requirements of its clients 
 

• Increasing presence in existing geographies with new projects 

  
The company has focused on bidding in states like Gujarat, Rajasthan, Punjab, Haryana, Uttar Pradesh, Uttarakhand and 
Chhattisgarh, where it has initially been awarded projects. The company has over the past 7 years increased its presence in 
these states and was successful in being awarded a number of projects after the initial award. The company is presently 
executing projects in eight (8) states namely, Gujarat, Rajasthan, Delhi, Jharkhand, Karnataka, Uttar Pradesh, Chhattisgarh and 
Madhya Pradesh. The company plans to leverage its knowledge and experience in these states for further penetrating other 
areas and districts of these states where new WWTP and WSSP projects are coming up. 
 

• Diversified Order Book of projects across India 

 
The Company has developed expertise and capability in executing diverse projects like WWTPs including CETPs, STPs & SS and 
WSSPs, both on EPC and HAM basis, aggregating into an Order Book of 21 WWTPs and WSSPs for aggregate value of ₹ 1,906.28 
Cr. The company’s capabilities as an established player allow it to focus on Projects with EPC/ HAM and O&M components. 
Post the commissioning of the project, O&M provides steady cash flows and adds to the Company’s margins. 
 



   

 

 
 

For additional information & risk factors please refer to the Red Herring Prospectus - 8 -
  

Projects bring executed as on June30,2024 
Nature of Project  Number of Projects Execution Model 

WWTP:    

CETP  1 EPC 

STP  9 EPC 

STP  1 HAM 

SS  5 EPC 

WSSP  5 EPC 

Total  21  

 

The company believes that its experience in designing, engineering, construction, operations and maintenance of Projects, 
technical capabilities, timely performance, reputation for quality and timely delivery, financial strength as well as the price 
competitiveness has enabled it to successfully bid and win projects. 
 

• In-house execution capabilities with timely delivery and established track record enabling consistent increase in 
eligibility for high value project tenders 

 

The company believes that its track record of successful completion of complex projects in a timely manner has allowed it to 
grow the business over the years. As on June 30, 2024, the company has successfully developed 28 WWTPs and WSSPs across 
India in past 7 years which includes 22 projects with 10 MLD capacity and above. The company possesses the three important 
ingredients required by any company in its industry i.e. an in-house design and engineering team, skilled manpower to execute 
projects in a timely manner and strong post completion team for operations and maintenance of completed projects. 
 

• Use of advanced technologies in the construction and installation of WWTPs or WSSPs 
 

The company constantly upgrades its technical abilities to offer its clients the full range of services at lower cost and without 
compromising on quality. For example, the company is using Sequential Batch Reactors (SBR) to meet the stringent norms 
prescribed by the NGT. A recent technological advancement by the Company is to provide High Rate Anaerobic Digestor 
(HRAD) followed by SBR, along with BNR removal even at low BOD concentrations. Over the years the company has deployed 
several tertiary treatment technologies such as dual media filters, activated carbon filters, rapid sand gravity filters, 
chlorination, UV treatment. The company also provides disc filters and ultra-filtration in its ongoing projects. The treatment 
process at most of the STPs and CETPs installed by the company are ZLD compliant and the treated water can be used for 
horticulture, washing, refrigeration or other process industries 
 

• Experienced Promoters and senior management team. 
 

The company’s Promoters, Sanjay Jain and Manish Jain are qualified professionals with an individual experience of more than 
2 decades in the water & waste-water treatment industry and have been instrumental in driving the company’s growth. The 
company’s senior management team is well qualified and experienced in the execution of WWTP & WSSP projects and has 
been responsible for the growth of the company’s business. 
 

• Consistent financial performance 
 

The company has demonstrated consistent financial performance over the years. The company’s revenue from operations has 
grown at a CAGR of 80.58% from ₹ 223.53 Cr in FY 2022 to ₹ 728.92 Cr in FY 2024. The company’s profit for this period has 
also grown at a CAGR of 78.87% from ₹ 34.55 Cr in the FY 2022 to ₹ 110.54 Cr in FY 2024. As of June 30, 2024, the company’s 
debt equity ratio was 0.95. 
 

KEY BUSINESS STRATEGIES  
 

• Increasing the size of projects and pre-qualification 
 

The company plans to focus on designing, construction, operation and maintenance of Projects while seeking opportunities to 
further increase the size of the projects from the current 50 to 200 MLD for STPs and 20 to 50 MLD for CETPs. The company 
will continue to bid for WWTPs and WSSPs both on EPC and HAM basis. The company has executed projects, both construction 
and upgradation, in the range of 5 to 100 MLD in the case of STPs and 3 to 26 MLD in case of CETPs. Execution of high-capacity 
projects has lesser competition, better margins, economies of scale and better utilization of sources 
 

• Expansion of the geographical footprint 
 
The company has successfully developed 28 WWTPs and WSSPs across India in past 7 years which includes 22 projects with 
10 MLD capacity and above as on June 30, 2024, across states of Gujarat, Rajasthan, Punjab, Haryana, Uttar Pradesh, 



   

 

 
 

For additional information & risk factors please refer to the Red Herring Prospectus - 9 -
  

Uttarakhand and Chhattisgarh. While the company is currently executing projects in 8 states, the company plans to expand its 
business operations in the East and South India. The company has recently been awarded projects in the State of Jharkhand 
and Karnataka and have submitted bids for projects in the State of Odisha, West Bengal and Goa. The company is selective in 
expanding to new locations and looks at new geographies where it can deliver quality services without experiencing significant 
delays and interruptions due to local considerations. 
 

• Plan to further bid for HAM projects 
 
The company along with its JV partners has been awarded 2 HAM projects having a contract value of ₹ 233.72 Cr and ₹ 240.01 
Cr, respectively. These projects have been awarded by the Uttar Pradesh Jal Nigam, under the Namami Gange Programme, for 
cleaning, rejuvenation and protection of river Ganga at Bareilly and Mathura, Uttar Pradesh. 
 
The project at Bareilly, Uttar Pradesh involved the design, development and operation & maintenance of 3 STPs aggregating 
to 63 MLD along with associated infrastructure. The project was completed ahead of the scheduled time by more than two 
months. The company’s project at Mathura, Uttar Pradesh entails design, development and operation & maintenance of 1 STP 
aggregating to 60 MLD along with associated infrastructure. Further the company along with its JV partner has been awarded 
a HAM based STP project at Saharanpur, Uttar Pradesh, vide letter of award dated July 26, 2024. This project entails design, 
development and operation & maintenance of STP of 135 MLD along with associated infrastructure. The funding and execution 
of HAM projects will enable the Company to qualify and bid for larger HAM projects requiring further funding and technical 
expertise going forward. 
 

• New initiatives towards “Waste to Energy” as a part of the company’s projects 
 
The company has taken initiatives towards transforming “Waste to Energy” in its projects and focus on the commitment to 